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N Code |Description nital serial N Code |Description nitia) seral N Code |Description nival senal N Code |Description it serial
- |3.027685 |Hydraulic assembly 46 |1.039164 |D.18 pipe, module - delivery manifold 93 |1.045945 |Flue connection flange 140 |1.043249 |9-way terminal block
- |3.033633 |Complete control panel 47 |1.039171 [Telescopic joint 94 |1.046048 |Sealed chamber gasket 141 |1.042879 |Terminals block clamping plate

3.033794 |Electrical wiring assembly 48 |1.039229 |Front panel 95 [1.046179 |Air intake pipe 142 11.044831 | Cross recessed pan head screw
1 1.0110 [Crossheaded flat pointed self-tapping screw 49 [1.039235 [Lip gasket 96 |1.046319 (Burner 143 [1.045391 |Adhesive mousse

(4.2x13) 50 [1.039476 |NTC probe pipe d.18 97 |1.046403 |Acoustic insulation 144 |1.045996 [Pvc cap for hole
2 |1.016246 |Crossheaded self-forming screw (M4x8) 51 |1.039477 NTC probe pipe d.14 98 |1.046523 |Acoustic insulation panel right side 145 |1.046405 |[PCB
3 |1.016283 |Self-tapping screw for plastic (5x14) 52 [1.039685 [Tube fitting 1/2" 99 |1.046524 |Acoustic insulation front panel 146 |1.046733 |Display board
4 ]1.016801 |Pressure switch locking clip 53 |1.039686 [D.14 pipe, hot outlet 100 |1.046525 |Acoustic insulation panel right side 147 | 1.7908 [Black cable clamp
5 |1.016967 [Spring pipe clamp for silicone pipe(d.22) 54 [1.040204 |ignitor and detection electrode 101 |1.046526 |Acoustic insulation top panel 148 |3.028232 |Cover door group
6 |1.022949 INTC fastimmersion probe 55 |1.013154 [Adhesive foam strip (d.15x3) 102 |1.046824 |Sealing mousse strip 149 [1.041108 |Fan
7 |1.023008 [Peroxide epdm O-Ring (13,95x2,62) 56 [1.019721 |Adhesive foam strip (d.10x1,5) 103 |1.046825 |Sealing mousse strip 150 |1.042864 |Flue shutter
8 |1.023581 |Rubber adapter 57 |1.040910 [Back grommet 104 | 1.1176 |Crossheaded screw (M5x8) 151 |1.043245 [spacer
9 |1.023992 [Gasket (24x16x2) 58 |1.040920 |Crossheaded screw (M5x30) 105 | 1.2170 |Crossheaded screw (M4x8) 152 |3.030941 |Front casing, assembly
10 |1.023993 |Gasket (14.8x8x2) 59 [1.041157 |Captive nut M4 106 | 1.2275 |Flat pointed crossheaded self-tapping 153 [1.019654 |Flexible hose for siphon
11 |1.024204 |Rubber buffer 60 |1.041193 |Crossheaded screw (M4x16) screw (4.2x9.5) 154 [1.044670 |Lower grid
12 1024898 |Gasket for module inspection hole 61 [1.041194 |Crossheaded screw (M4x10) 107 | 1.4247 |Cable guide 155 |1.019214 |Connection pipe (d.14) for cold inlet and hot
13 |1.016187 [Silicone tube (8x12) 62 |1.041195 |Air vent cock 108 | 1.6876 |Cable clamps outlet
14 |1.025910 |Graphite gasket for burner 63 |1.041247 [Sleeve 109 | 1.6958 [8.74x1.78 O-ring, nitrile, 70 sh 156 |1.022729 |Ball valve (Vabco, d.14, 1/2" M)
15 [1.025911 |Nut (M6) 64 |1.038274 |["Aqua Celeris" device resistance 110 | 1.8532 |Crossheaded self-tapping screw (3,9x16) 157 |1.015797 |Low connection pipe (d.18)
16 |1.026457 |Epdm O-Ring (7,6x2,62, 70 sh) 65 |1.041461 |Flue probe double 111 {2.013322 |Flange for module cover inspection hole 158 [1.035705 |Gas cock
17 |1.026459 |Peroxide epdm O-Ring (17,86x2,62) 66 [1.041498 |Stud 4.2x9.5 self-tapping screw 112 |2.014033 |Metal-sheet clip (d.9) 159 | 1.0375 |Tube fitting (Vabco, d.18, G3/4")
18 |1.026530 |Nitrile O-Ring (63x3 sh) 67 |1.041535 |Expansion vessel flexible hose 113 |2.015569 |Bracket, expansion vessel hanger 160 [1.010289 |Tropicalized hex socket screw (M5x16)
19 |1.027277 |Absolute pressure switch 68 |3.032262 |"Aqua Celeris" device 114 |2.015601 |Support bracket bottom, expansion tank 161 |1.027110 |Automatic vent valve
20 |1.027485 |Hex socket screw (M4x10) 69 |1.041995 |Terminal 115 |2.015602 [Top supporting bracket for expansion 162 |1.033590 |Pump motor
21 |1.028605 |Outlet manifold clip 70 |1.042589 |cable,control panel mount vessel 163 |1.036499 |Pump body
22 |1.029280 |cap for hole d.80 71 |1.042677 [outlet "Aqua Celeris" - hydraulic group 116 |2.015825 |Pipe fixing flange 164 |1.042670 |Right insulation
23 [1.030219 |Cone pointed crossheaded self-tapping (d.18) 117 2.016007 |Bracket, gasket hanger 165 [1.042671 |Left insulation
screw (4,2x6,5) 72 11.042734 [Hydraulic group-"Aqua Celeris" inlet pipe 118 |2.017523 |Expansion vessel bracket 166 [3.029978 |Fan assembly

24 [1.030251 |Ignition electrode gasket (d.18) 119 |2.016161 |Casing side 167 |3.028165 |Pump group
25 |1.030572 [D.28 grommet 73 [1.043252 [Shaped adhesive foam 120 |2.016205 |Lower frame extension 168 | 1.0153 |crossheaded screw (M4x6)
26 [1.031531 |D.14,2 plug 74 11.043565 [Wiring, ignition 121 |2.017521 |Frame reinforcement bracket 169 |1.017559 |Gas supply pipe (d.18)
27 |1.031892 |Pressure switch locking clip 75 |1.043652 |Pipe clip (d.14) 122 |2.016746 |Module mount bracket 170 |1.020058 [Tube fitting (Vabco, d.14, -1/2"M)
28 [1.033854 |Epdm O-Ring (18,00x2,8, 83sh) 76 |1.043827 (Gas diaphragm (d.5,7) 123 |2.016792 |Upper frame extension 171 [1.032017 |Plastic knob
29 [1.033913 |Epdm gasket for expulsion pipe 77 11.043955 [Heat exchanger 124 |2.016867 |Siphon bracket 172 |1.034405 |Gasket (18.5x11.5x2)
30 |1.034606 [Ceramic glass (d.20) 78 [3.033303 [Insulating panel 125 |3.026794 que sampling point cap with pressure test 173 [1.036128 [Brassy nut
31 |1.034660 |Nut (G1/4") 79 [1.044433 |D.18 pipe, pump - module return points 174 | 1.1356 [Nut for flanged end pipe (3/4" F, d.18)
32 [1.034940 [Gas valve 80 [1.044437 [Module gasket 126 |1.011163 |Tropicalized washer (3,2x7x0,5) 175 | 1.4066 |Self-tapping screw (3,5x9.5)
33 |1.035696 |Cable gasket 81 |1.044438 |Gas manifold 127 |1.023324 |Knob protection 176 | 15899 |Wall plug package (d.10x50)
34 [1.035895 |Control panel left hinge 82 [1.044439 |Pipe (d.14), gas valve - mixer 128 |1.034600 [Manometer 177 |3.031921 |Frame group
35 |1.036913 |Control panel right hinge 83 |1.044441 |Condensate drain extension 129 |1.035248 |Crossheaded self-tapping screw (3x10) 178 |1.027137 |Pump coupler fitting
36 |1.037216 [4,2x13 self-tapping screw 84 |1.044499 [Pipe, safety valve outlet 130 |1.037773 |Crossheaded self-tapping screw (3,5x16) 179 |1.028559 |Heat exchanger gasket
37 [1.037268 |[Expansion vessel (10 litres) 85 |1.044758 [seal fan 131 11.041083 |Control panel rear cover 180 |1.028581 [inlet sanitary water body
38 |1.037816 [13.94x2.62 O-ring, 86 |1.044832 |Cross recessed pan head screw 4.5x16 132 |1.041084 |Control panel knob 181 |1.028645 |Hex socket screw (M5x45)
39 |1.037878 [stud for vessel rotation 87 |1.045067 |Gas mixer 133 |1.041088 |Touch keyboard 182 |1.028660 |18-plate exchanger
40 |[1.038192 ['Immergas" logo adhesive plate 88 |1.045165 |Crossheaded screw (M6x12) 134 |1.041090 |Bezel, control panel 183 |1.030602 |Hex socket screw (M5x16)
41 |1.038277 [Expansion vessel gasket 89 |1.045358 |Pipe fitting valve 135 |1.041092 |Connection group cover 184 |2.014178 |Metal-sheet clip (d.13,5)
42 |1.038457 |Pipe-blocking clip 90 |1.045515 |Locknut M16x1.5 136 |1.041094 |Electrical box support 185 |2.015012 |Support plate
43 [1.038458 |Pipe clip (d.18) 91 |1.013154 [Adhesive foam strip (d.15x3) 137 11.041272 |9-way terminal block 186 |3.022615 |Filling valve group
44 |1.038580 |Ground rivet 92 |1.045644 |M-5x10 screw with washer 138 |1.041991 |Grommet
45 |1.039155 [Telescopic joint seal 139 |1.036492 [8-way terminal block
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Code

Description

Initial serial
number

187
188
189
190

191
192
193
194
195
196
197
198
199
200
201
202

1.029659
1.030216
1.033226
3.023181

1.032211
1.032214
1.032218
1.028548
1.033918
3.023234
1.027108
1.028555
1.028561
1.029426
1.029596
3.021689

6x2 O-ring, epdm

Nbr O-Ring (11,91x2,62,70sh)
Nbr O-Ring (2,84x2,62,70sh)
Flow regulator and flowmeter motor-reducer
group

Clip for impeller locking

Clip for connector locking
Flow-meter filter

Housing, outlet manifold
3-way valve motor

Complete cartridge

Drain fitting

Return manifold

Safety valve (3 bar)

Clip

19.8x3.6 O-ring

By-pass complete cartridge
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